

## **COMMERCIAL TESTING COMPANY**

1215 South Hamilton Street • Dalton, Georgia 30720 Telephone (706) 278–3935 • Facsimile (706) 278–3936

## Report Number 15-09010

ForeverLawn, Inc. North Canton, Ohio Test Number 4719–5868 September 1, 2015

**Flammability Test** 

**Test Procedure:** The flammability was determined in accordance with Title 16 CFR Chapter II, Subchapter D, Part 1630, *Standard for the Surface Flammability of Carpets and Rugs (FF 1–70),* commonly referred to as the pill test.

**Terminology:** For purposes of this test, an individual specimen meets the *Test Criteria* if the charred portion does not extend to within 1.0 inch of the edge of the hole in the flattening frame. The *Acceptance Criteria* is based on at least 7 of 8 specimens meeting the Test Criteria in order for the material to conform to this standard.

## **Material Tested:**

Identification: K9Grass Classic Construction: Woven Cut Pile

## **Test Result:**

| Un-Charred Surface Area (inches) |    |    |    |    |    |    |    | Test   |
|----------------------------------|----|----|----|----|----|----|----|--------|
| 1                                | 2  | 3  | 4  | 5  | 6  | 7  | 8  | Result |
| >3                               | >3 | >3 | >3 | >3 | >3 | >3 | >3 | PASS   |

**Requirement:** For machine–made carpets, at least one test is performed after commencement of production, one test after production of the first 25,000 linear yards, and one test after production of the first 50,000 linear yards. If all 24 specimens of the three required tests meet the test criteria (i.e., Pass 8 of 8), then it is necessary to test after each additional 100,000 linear yards are produced.

**Commercial Testing Company** 

enane Yachson

(Authorized Signature)

This report is provided for the exclusive use of the client to whom it is addressed. It may be used in its entirety to gain product acceptance from duly constituted authorities. The test results presented in this report apply only to the samples tested and are not necessarily indicative of apparent identical or similar materials. Sample selection and identification were provided by the client. A sampling plan, if described in the referenced standard, was not necessarily followed. This report, or the name of Commercial Testing Company, shall not be used under any circumstance in advertising to the general public.